Mudguards spares/parts for Triumph 1958-69 unit twin model

Key

Part Number

Description

Per

Models

NI

97-1171

Clip, brake cable 1 1958-59 All

NI

97-0916

Screw, 2BA x 9/32 1 1958-59 All

NI

GS299

Washer 1 1958-59 All

NI

97-0745

Nut, 2BA 1 1958-59 All

1

97-1097

Front mudgard 1 1958-63 All (not T100SS)

1

97-1689

Front mudguard 1 1964 3TA & 5TA

1

97-1901

Front mudguard 1 1965-66 3TA & 5TA

2

82-0929

Securing screw 5/16 CEI26 x 1/2 thin head 2 1958-66 All (not 1961-63 T100SS)

3

82-4299

Penny washer 5/16 x 15/16 x 1/16 2 1958-63 All (not T100SS)

3

82-4299

Penny washer 5/16 x 15/16 x 1/16 4 1964 3TA & 5TA, 1966 All

3

82-4299

Penny washer 5/16 x 15/16 x 1/16 5 1964 T90 & T100SS, 1965 All

4

97-1964

Front stay 2 1965 3TA & 5TA, 1966 All

5

97-1904

Nut 1 1965 3TA & 5TA

6

S25-2 Triumph

Plain washer 2 1958 T21, 1959-64 3TA & 5TA, 1960-63 T100A, 1966 3TA & 5TA

6

S25-3

Plain washer 2 1965 3TA & 5TA

7

NS362

Front stand, spigotted nut 5/16 CEI26 1 1958-66 All

8

97-1294

Mudguard, front, 1960-62 1 1961-63 T100SS

8

97-1675

Mudguard blade 1 1964 All, 1965-66 T90, 1965 T100SS, 1966 T100

8

97-1675Q

Mudguard blade, stainless 1 1964 All, 1965-66 T90, 1965 T100SS, 1966 T100

9

97-1540

Mudguard bracket 2 1964 3TA & 5TA

9

97-1878

Bracket 2 1965 3TA & 5TA

9

97-1685

Bracket, front mudguard stay to leg 2 1966 3TA & 5TA

10

97-1879

Clip 2 1965 3TA & 5TA

11

60-0261

License holder 1 1958-65 All (not 1961-63 T100SS)

12

97-1271

Front stay, front mudguard 1 1961-63 T100SS

12

97-1681

Front stay, black 1 1964-65 T90 & T100SS, 1966 T90, 1966 T100

13

97-1685

Bracket, front mudguard stay to leg 2 1964-65 T90 & T100SS, 1966 T90, 1966 T100

14

97-1295

Stay, front guard 1 1961-63 T100SS

14

97-1683

Centre stay, black 1 1964-65 T90 & T100SS, 1966 T90, 1966 T100

15

WE170

Washer, 1/4 copper or fibre 2 1964-65 T90 & T100SS, 1966 All

16

DS57

Bolt, 1/4x 1/2, dome head 8 1964-65 T90 & T100SS, 1966 All

16

DS57

Bolt, 1/4x 1/2, dome head 10 1961-63 T100SS, 1964-65 3TA & 5TA

17

S25-1

Plain washer 4 1961-63 T100SS

17

S25-1

Plain washer 6 1964-65 T90 & T100SS, 1966 All

17

S25-1

Plain washer 7 1964-65 3TA & 5TA

18

82-0879

Nut 10 1961-63 T100SS

18

82-0879

Nut 12 1964-65 T90 & T100SS

18

82-0879

Nut 17 1964-65 3TA & 5TA, 1966 All

19

57-0224

Standard nut, 5/16 x 26 tpi 2 1961-65 T100SS, 1964-66 T90, 1966 T100

20

97-0590

Front stand bolt 5/16 CEI26 x 9/16 thin head 2 1961-63 T100SS

20

DS55

Bolt, 5/16 x 5/8 x 26TPI CEI 2 1964-65 T90 & T100SS, 1966 T90, 1966 T100

21

97-0412

Front stand 1 1961-63 T100SS

21

97-1482

Front stand, front mudguard 1 1964-65 T90 & T100SS, 1966 T90, 1966 T100

22

37-0062

Bolt 5/16 x 3/4 x CEI 26 2 1958 T21, 1959-64 3TA & 5TA, 1960-63 T100A, 1966 3TA & 5TA

22

97-0414

Fork leg, right hand – 2 1961-63 T100SS

22

97-0424

Front stand bolt 2 1964-65 T90 & T100SS, 1966 T90, 1966 T100

23

S25-71

Washer, 7/16 2 1961-65 T100SS, 1964-66 T90, 1966 T100

24

S1-51

Standard nut, 5/16 x 26 tpi 2 1961-63 T100SS, 1964-65 3TA & 5TA

24

S1-51

Standard nut, 5/16 x 26 tpi 3 1964-65 T90 & T100SS, 1966 All

25

82-2698

Front numberplate, cast type 1 1958-63 All (not T100SS), 1964 3TA & 5TA

25

82-6469

Number plate 1 1965-66 3TA & 5TA

26

82-3363

Rear number plate, 6 digit 1 1961-63 T100SS

26

82-4245

Rear number plate 1 1958-59 All

26

82-4686

Number plate 1 1960-63 All (not T100SS)

26

82-5924

Rear number plate, 7 digit 1 1964-66 All

27

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 2 1965-66 3TA & 5TA

28

S26-2

1/4 spring washer 6 1961-63 T100SS, 1964-65 All

28

S26-2

1/4 spring washer 10 1966 All

29

82-2996

Front numberplate 1 1961-64 T100SS, 1964 T90

29

82-6470

Number plate 1 1965-66 T90, 1965 T100SS, 1966 T100

30

97-0741

Number plate clip 2 1961-64 T100SS, 1964 T90, 1965-66 All

31

97-0687

Screw  2BA x 7/16 2 1961-64 T100SS, 1964 T90, 1965-66 All

32

97-0745

Nut, 2BA 2 1961-64 T100SS, 1964 T90, 1965-66 All

33

82-4858

Rear mudguard 1 1961-63 T100SS

33

82-5963

Mudguard blade 1 1964-65 3TA & 5TA

33

82-5984

Mudguard blade 1 1964-65 T90 & T100SS, 1966 All

34

82-4860

Mudguard bridge 1 1964 T90 & T100SS, 1965 All

34

82-6915

Rear mudguard bridge stay 1 1966 All

35

82-5995

Packing strip 1 1964 T90 & T100SS, 1965 3TA & 5TA

36

82-4856

Lifting handle 1 1961-63 T100SS

36

82-5424

Rear mudguard support rail 1 1964 T90 & T100SS, 1965-66 All

37

82-4690

Clip, rear mudguard bridge 1 1961-63 T100SS

37

82-5994

Clip, rear mudguard bridge 1 1964 T90 & T100SS, 1965-66 All

38

82-6031

Backing plate, rear mudguard clip 1 1964 T90 & T100SS, 1965-66 All

39

S26-3

Spring washer, 5/16 2 1961-65 T100SS, 1964-65 T90

39

S26-3

Spring washer, 5/16 4 1964-65 3TA & 5TA

39

S26-3

Spring washer, 5/16 9 1966 All

40

82-4861

Bracket 1 1961-63 T100SS

40

82-5962

Bracket 1 1964-65 3TA & 5TA

40

82-3599

Rear mudguard bracket 1 1964-65 T90 & T100SS

40

82-6916

Bracket 1 1966 All

41

82-0929

Securing screw 5/16 CEI26 x 1/2 thin head 1 1961-63 T100SS

41

DS55

Bolt, 5/16 x 5/8 x 26TPI CEI 2 1964-65 3TA & 5TA

41

97-0590

Front stand bolt 5/16 CEI26 x 9/16 thin head 2 1964-65 T90 & T100SS, 1966 All

42

97-1100

Front stand 1 1958 T21, 1959-64 3TA & 5TA, 1960-63 T100A, 1966 3TA & 5TA

43

97-1538

Mudguard bridge 2 1964 3TA & 5TA

44

82-5001

Bolt 5 1964 3TA & 5TA

45

97-0251

Beading under numberplate 1 1958-63 All (not T100SS), 1964 3TA & 5TA

46

82-4332

Packing piece under front numberplate 1 1958-63 All (not T100SS), 1964 3TA & 5TA

47

S26-2

1/4 spring washer 4 1964 3TA & 5TA

48

82-6310

Plain washer 4 1966 All

49

S26-2

1/4 spring washer 2 1958-63 All (not T100SS)

50

82-0879

Nut 2 1958-63 All (not T100SS)

51

DS57

Bolt, 1/4x 1/2, dome head 1 1958-63 All (not T100SS)

52

70-1612

Shakeproof washer 1/4 1 1958-63 All (not T100SS)

53

82-0879

Nut 1 1958-63 All (not T100SS)

54

82-4297

Rear mudguard 1 1958-63 All (not T100SS)

55

DS57

Bolt, 1/4x 1/2, dome head 1 1958-59 All

55

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 1 1960-63 All (not T100SS)

56

S26-2

1/4 spring washer 1 1958-59 All

56

97-1015

Distance piece 1 1960-63 All (not T100SS)

57

82-3327

Gromet 1 1961-63 All (not T100SS)

58

82-1369

Bolt, carrier attachment 1/4 CEI26 x 5/8 2 1958-63 All (not T100SS)

58

DS57

Bolt, 1/4x 1/2, dome head 2 1964-66 All

59

82-4299

Penny washer 5/16 x 15/16 x 1/16 2 1961-63 T100SS

60

GS218

Bolt 1 1958-60 All

61

S25-13

Washer, 1/4 1 1958-60 All

62

82-0879

Nut 1 1958-60 All

63

82-4716

Bolt, holding inner mudgaurd liner 1 1961-63 All (not T100SS)

64

82-4717

2BA lock nut 1 1961-63 All (not T100SS)
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk